



Test Report

No: TX70095 /2009 /SH

Date: July 09, 2009

Page: 1 OF 3

Yugold Textiles Co.
3F, No. 394, Ming Sheng West Rd.,
Taipei, Taiwan

The following sample was submitted and identified by the client as:

Sample Description : Two samples of WE 888-58-9 knit white Nylon + PU coated in
(A) yellow and (B) navy

Sample Receiving Date : July 01, 2009

Test Performance Period : July 01 to July 08, 2009

Test Performed : Selected test(s) as requested by applicant.

Test Results : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS Taiwan Ltd.

Chang Chia Hao, Ronnie Chang
Supervisor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TWA0872094

Test Report

No: TX70095 /2009 /SH

Date: July 09, 2009

Page: 2 OF 3

Test Results:

Client's requirement

1. Tensile Strength (ISO 1421:1998 - Method 1 : Strip test)

Sample (A)

| | Breaking force | Breaking stretch | |
|------------------------|----------------|------------------|---------------|
| Longitudinal direction | 50.8 daN* | 81.2% | 30 daN / 60% |
| Transverse direction | 20.0 daN* | 241.4% | 20 daN / 115% |

Sample (B)

| | Breaking force | Breaking stretch | |
|------------------------|----------------|------------------|---------------|
| Longitudinal direction | 53.5 daN* | 84.5% | 30 daN / 60% |
| Transverse direction | 20.0 daN* | 250.9% | 20 daN / 115% |

* The specimens were broken near the jaws.

2. Fabric Weight Per Unit Area (Modified ISO 2286-2:1998)

| Sample (A) | Total | White knitting | PU layer | |
|------------|-------|----------------|----------|---|
| (g/sq.m.) | 158.3 | 79.6 | 78.7 | Total: 160 g/m ² ±5% Knitting: 80 g/m ² ±5% PU: 80 g/m ² ±5% |
| Sample (B) | Total | White knitting | PU layer | |
| (g/sq.m.) | 152.1 | 76.0 | 76.1 | Total: 160 g/m ² ±5% Knitting: 80 g/m ² ±5% PU: 80 g/m ² ±5% |

3. Water Resistance (Client's method – place under 100 mm height water pressure for 24 hours)

| (A) | (B) |
|------------|------------|
| No leakage | No leakage |

4. Fabric Width (ISO 3932:2003)

| | (A) | (B) | |
|-------------------|---------|---------|--------|
| Full width fabric | 61-7/8" | 61-1/2" | 58/59" |
| PU finish width | 58-1/8" | 58-3/8" | 54/56" |

5. Colour Fastness to Washing (EN 20105 C01 - 1992 - 30 min - Mechanical wash but 30°C, in 5 g/l soap solution, liquor ratio 50:1)

| | (A) | (B) | Shade change |
|-----------------------|-----|-----|--------------|
| Change in shade | 4-5 | 4-5 | 4 |
| Staining of acetate | 4-5 | 4-5 | |
| Staining of cotton | 4-5 | 4-5 | Staining |
| Staining of nylon | 4-5 | 4-5 | 4 |
| Staining of polyester | 4-5 | 4-5 | |
| Staining of acrylic | 4-5 | 4-5 | |
| Staining of wool | 4-5 | 4-5 | |

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Test Results:

Client's requirement

6.Colour Fastness to Perspiration (EN ISO 105 E04 : 1996)

| | (A) | | (B) | | |
|-----------------------|----------|------|----------|------|-------------------|
| | Alkaline | Acid | Alkaline | Acid | |
| Change in shade | 4-5 | 4-5 | 4-5 | 4-5 | Shade change 4 |
| Staining of acetate | 4-5 | 4-5 | 4-5 | 4-5 | Staining 4 |
| Staining of cotton | 4-5 | 4-5 | 4-5 | 4-5 | |
| Staining of nylon | 4-5 | 4-5 | 4-5 | 4-5 | |
| Staining of polyester | 4-5 | 4-5 | 4-5 | 4-5 | |
| Staining of acrylic | 4-5 | 4-5 | 4-5 | 4-5 | |
| Staining of wool | 4-5 | 4-5 | 4-5 | 4-5 | |

7.Colour Fastness to Water (EN ISO 105 E01 : 1996)

| | (A) | (B) | |
|-----------------------|-----|-----|-------------------|
| Change in shade | 4-5 | 4-5 | Shade change 4 |
| Staining of acetate | 4-5 | 4-5 | Staining 4 |
| Staining of cotton | 4-5 | 4-5 | |
| Staining of nylon | 4-5 | 4-5 | |
| Staining of polyester | 4-5 | 4-5 | |
| Staining of acrylic | 4-5 | 4-5 | |
| Staining of wool | 4-5 | 4-5 | |

8.Colour Fastness to Rubbing(EN ISO 105 X12 :2002)

| | (A) | (B) | |
|--------------|-----|-----|---|
| Dry staining | 4-5 | 4-5 | 4 |
| Wet staining | 4-5 | 4-5 | 4 |

9.Flex Endurance (ISO 5402:2002)

Apparatus : Bally Type Flexometer
 Test condition : Room temperature

| | <u>Extent of damage</u> | <u>Number of cracking</u> | <u>Length of cracking (mm)</u> |
|------------------|-------------------------|---------------------------|--------------------------------|
| After 150 cycles | | | |
| Sample (A) - Dry | No damage | NIL | NIL |
| Sample (A) - Wet | No damage | NIL | NIL |
| Sample (B) - Dry | No damage | NIL | NIL |
| Sample (B) - Wet | No damage | NIL | NIL |

The test was subcontracted to other SGS Laboratory.

*** End of Report ***

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.